
620 LC4 RALLYE '97 <1997><EU><879977>
SIDE / CENTER STAND

27324

Pos Part Number Description Additional Text Quantity

1 58303023200 SIDE STAND CPL. L=381MM '97 1.00

2 58303026250 SIDE STAND BRACKET '97 1.00

3 0991080353 FLAT HEAD SCREW DIN7991-M 8X35 1.00

4 57103225000 BUSHING 8,2 X 12 X 10 1.00

5 54310086000 1.00

6 51003021000 SIDESTAND SPRING LONG 1.00

7 54603025000 WASHER 12,5 X 25 X 1,5 1.00

8 0912100256 AH SCREW DIN0912-M10X25 10.9 1.00

9 0912100303 AH SCREW DIN0912-M10X30 1.00

12 0934080003 Hexagon nut DIN934 M8 1.00

20 57503022000 % CENTER STAND SHORT 378MM ' 0.00

20 58303022000 CENTER STAND LONG 408MM '93 1.00



22 58303070000 STOP RUBBER M8 1.00

24 58303027000 SPRINGBOW '93 1.00

25 10003021000 STAND SPRING SHORT 2.00


